



## Test Report

No: TX90757 /2009 /SH

Date: Oct. 22, 2009

Page: 1 OF 2

Tung Fong Textile Co., Ltd.  
3F, No. 6, Si-An Rd, Homei Changhua 508  
Taiwan R.O.C

The following sample was submitted and identified by the client as:

Sample Description : One sample of sunscreen fabric in white/linen

Fiber Content : 80% PVC 20% Polyester

Construction : 48\*40/150D\*150D

Style No. : F70-242

Manufacturer/Vendor : Tung Fong Textile Co., Ltd.

Country of Origin : Taiwan

Sample Receiving Date : Sep. 11, 2009

Test Performance Period : Sep. 11 to Oct. 22, 2009

Test Performed : Selected test(s) as requested by applicant.

Test Results : For further details, please refer to the following page(s).

Signed for and on behalf of  
SGS Taiwan Ltd.

Kuo Mei Hua, Carol  
Supervisor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



**Test Report**

No: TX90757 /2009 /SH

Date: Oct. 22, 2009

Page: 2 OF 2

**Test Method** ASTM G21

**Test Item /Method :**

- ASTM G21 : 1.Aspergillus niger ATCC 9642  
 2.Penicillium pinophilum ATCC 11797  
 3.Chaetomium globosum ATCC 6205  
 4.Gliocladium virens ATCC 9645  
 5.Aureobasidium pullulans ATCC 15233

**Test Result:**

ASTM G21 VISUAL RATING OF FUNGUS ON SPECIMEN:

TEST ITEM	RESULT
ASTM G21	Observed Growth On Specimen None (No Growth) Rating 0

Time Of Incubation : 28 Days.

<b>Rating</b>	<b>Observed Growth</b>	<b>Rating</b>	<b>Observed Growth</b>
0	None (No Growth)	3	Medium growth (30 to 60%)
1	1 Traces of growth (Less than 10%)	4	Heavy growth (60% to complete coverage)
2	Light growth (10 to 30%)		

The test was subcontracted to other SGS Laboratory.

\*\*\* End of Report \*\*\*

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.